



可靠度試驗報告單

RELIABILITY TEST REPORT

測試項目 Test Item	Shock Test (Non-OP)	委測單位 Request Dept.	RD	
供應商/品名 Supplier/Product	DOM	測試單位 Test Lab.	QR	
料/型號 Part/Model No.	FD016-019P.8D4A	判定 Judgment	合格 OK	不合格 NG <input type="checkbox"/>
試品接收時間 Date Received	2002/12/18	報告時間 Date Report	2002/12/18	
試驗 基準 Test Standard	1. 試驗樣品數： 3pcs Samples Q'ty			
	2. 試驗設備： Shock tester(external Lab) Test Equipment			
	3. 試驗條件： (a) 1000G (b) 1 ms (c)3 shocks in each direction (d)Axis: +x, +y, +z, -x, -y, -z Test Condition			
	4. 測定方法： Half Sine Wave Test Method			
	5. 測定點： N/A Test Position			
判定 標準 Pass/Fail Criteria	1. Failure to recognize travel flash during POST or successfully execute functional verification testing			
	2. Any cosmetic damage or scraping to DOM.			
試驗 結果 Test Result	1. . There is no crack and defect be found with test modules appearance.			
	2. Function of the tests modules is pass during and after test.			
	The test result was OK.			
備 註 Remark				
確認人 Conformed by		執行人 Performed by		
Alan Yao		Alan Chin		

